INSTALLATION INSTRUCTION

AEROKLAS TAILGATE ASSIST E-Z UP&DOWN FOR FORD RANGER 11 / MAZDA BT-50 PRO 11

AEROKLAS

GREASE

aUnsaunlalun1sfine

1. Uszumhnanoiwas 12,13,19,22
2. szuaudaniuas 13,14

3. Yszuannudsuwas 4

4. frmarfinArugudan

5. Uszuariaman T30

Installation Tools

I TREIGLT doarlua wunaavayva F1uu
No. Part Name Part No. Q'ty
1. Bracket, Extension Bolt for Ford T6 h 1
2. Clevis Pin R - 2
3. Extension Bolt M10x1.5xL35 - 1
4. Socket screw M8x1.25xL10 - 1
5. Hex Bolt M8x1.25x25 mm. - 1
6. Special Nut M14 for Ford T6 - 1
7. Rod Holder (No.0356) - 1
8. Rod Holder Plate for Ford T6 - 1
9. Shaft connector for Torsion Bar 8 mm. Tap M8x1.25 - 1
10. Special Bolt M14x2xL13 for Ford T6 - 1
11. Spring Washer M8 - 1
12. Support Plate side 80x97x2 mm. - 1
13. Torsion Bar for Ford T6 - 1
14. U-Bracket H50 - 1
15. Washer M10 - 1
16. Washer M8 Od22 THK 3 mm. - 1
17. Washer M14 - 1
18. Grease - 1

1. Open-Ended Wrench No.12,13,19,22
2. Socket Wrench No. 13,14

3. Allen Wrench No. 4

4. Extension Socket

5. Wrench (Torx Head T30)

7/05/2018-Rev.02



O T30

For Backaamera
FASUNADIARY

Truck / N3sue

Tailgate / e

T%ﬁmw

Remove wire the back camera under the truck
Tunsdinsasinaseniy Trassdannassaulnsasan

Truck / N3zuUe

A

Remove wire the back camera under the truck
Tunsdinsasinasene Trassdannaseaulnsassn

-2- 7/05/2018-Rev.02



No. 19

@/t

7/05/2018-Rev.02

//.V.z.\ \
a7,

v

NANNIATUYIN

Remove screw at rigth hand side
U

10 . LiesamUaty torsion bar \

v

Lift up the tailgate rigth hand side 10 cm.
Put the end of torsion bar inside tailgate

NNIMIBATUYINTU

A




Bolt Head
17 bolt

"EZZZEE&ZZZ

Wy

/ Floor
Ysulwhluanaunuduiu

Adjust Extension bolt parellel floor

=20

No. 13,14

INSIDE
TRUCK

Tanassn

OUTSIDE
TRUCK

A-A

3EO
No. 13

Torque = 10 Nm.

INSIDE
Tanagsn

-4-

7/05/2018-Rev.02



Close tailgate by one hand still hold

the end of torsion bar

AaNUaNe Torsion bar

Use

BNDUN

Dorelael

|

U

Jarniem

¥ v

This step close the tailgate only

TUADUL AN

v
o

=8 Nm.

Torque

aasdarmsnaulaniiiu J

Close tailgate only

v

LA

7/05/2018-Rev.02




FD

& No. T30

7/05/2018-Rev.02



INSTALLATION INSTRUCTION V.

MNELaT doarlua nsawaslva I aUnsaunlalunisiang
No. Part Name Part No. Qty 1. Uszumhnanoiwas 10,13
1. Damper 1 2. dszuaianaa T50
2. Hex Bolt M8x1xL20 1
3. Lower Support for Damper Ford 1 Installation Tools
4 Nylon Lock Nut M8 2 1. Open-Ended Wrench No.10,13
5. Spring Washer M6 2 2. Wrench (Torx head T50)
6. Upper support for Damper Ford 1
7. Washer M6 2
8. PVC Flexible Corrugated Pipe 1
9. Nylon Washer M8 (OD15x1.0 mm.) 2
10. Aero Tape 35x50 mm. 1

-1- 07/05/2018-Rev.02



PanyaN
Text Box
07/05/2018-Rev.02


: = =
£ sl

/I\
ety —

\ 7 MR~ (1
5 N
L, ), %

g %
§

Aero Tape35x50 mm

)
W
vl

¥
SRR

B
=

7
©
S No. 50

o No. 50

07/05/2018-Rev.02



PanyaN
Text Box
07/05/2018-Rev.02




